
 

 
 
 

 
February 16, 2022 

 
 

U. S. Environmental Protection Agency, Region 1 Massachusetts D.E.P., CERO 
5 Post Office Square, Suite 100 8 New Bond Street 
Mail code OES04-04 Worcester, MA  01606 
Boston, Massachusetts  02109-3912 Attn:  David Boyer 
Attn:  Beth Kudarauskas  

 
 

Subject:  Semi-Annual Progress Report 
August 2021 – January 2022 Reporting Period 
Consent Decree, IX. REPORTING, Paragraph 70 

   
 

Dear Mr. Handler and Mr. Boyer,  
 
In accordance with Section VII, paragraph 70 of the Remedial Measures of the 
Consent Decree (Decree) signed by Fitchburg’s Mayor on June 1, 2012, this 
submission provides EPA and the MassDEP with a report on the City’s compliance 
with Section VII during the preceding six months (August 2021 – January 2022 
[...]
February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 9 of 20                                                                       

www.fitchburgma.gov 

 

separated as funding is available and in advance of the completion of the remaining combined sewer 
separation projects.   
 
As part of the CSO 007, 011, 039, 048 Separation/Rehabilitation Project, the City has separated 16 
combination manholes to date. As part of the City’s next sewer separation project in the downtown 
area (CSO 010, 032, 045, 083 Separation/Rehabilitation Project), the City plans to separate 9 
combination manholes.  
 
The City also has plans to separate additional combination manholes using DPW crews, many of the 
combination manholes are shallow in depth, and relatively simple for separation.  In the coming 
reporting period the City expects to make additional progress in separating manholes.  During the 
reporting period, the City was much occupied raising failing sewer manhole covers, which 
minimized additional in-house progress on separating combination manholes.  
 
During construction of the in-progress ‘CSO-007, 011, 039, 048 Project Sewer Separation/ 
Rehabilitation Project’, 16 combination manholes have been separated to date.  
 
During the coming reporting period, the City also will complete a hydraulic model analysis on 6 
combination manholes on Lunenburg Street that have a history of major transference.  The purpose 
of the analysis is to determine whether redirecting storm water down an adjacent street will free 
enough capacity in the existing drain on Lunenburg Street to prevent manhole surcharging.  The 
study is being completed at the request of MassDOT, as the combination manholes are located 
within a state road (Route 2A).   
 
Status of Regulators and Outfalls      
 
During the last reporting period, The City continued construction of 
the ‘CSO 007, 011, 039, 048 Separation/Rehabilitation Project’. This 
project involves the closure of CSO Regulators 007, 039, and 048. In 
addition, combined sewers upstream of the previously closed CSO 
011 will be separated on Clarendon Street. In total, approximately 
4,800 linear of combined sewers will be separated through the 
installation of 4,850 linear feet of PVC sewers and 2,700 linear feet of 
HDPE drains. 2,100 linear feet of existing sewers will be replaced, and 
20,000 linear feet of sewers will be rehabilitated to repair structural 
defects and reduce infiltration/inflow in the project area. In addition, 
the project (as bid) will permanently separate 17 combination 
manholes. Construction commenced in November 2020 and is 
currently ongoing. The project has a contract completion date 
November 2022 and is funded through the State Revolving Fund 
(SRF). As part of the project, CSO Regulator 007 was permanently 
closed on May 3, 2021, and CSO Regulator 039 was closed on August 
26, 2021. 
 
The City was included on MassDEP’s 2021 SRF Intended Use Plan for 
the investigation phase of the CSO 010, 032, 045, 083 Separation/Rehabilitation Project. This project 
will include the separation of approximately 27,600 LF of combined sewers and the rehabilitation of 
37,600 LF of sanitary sewers in the downtown area of the City. The project will result in the closure of 



 
 

 

February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 10 of 

20                                                                       

www.fitchburgma.gov 

 

CSO regulators 010, 032, 045, and 083. During this reporting period, the City commenced the 
investigation and design phases of the project, and completed the following tasks: 

 793 attempted manhole/catch basin inspections 

 Around 40,000 LF of surveyed roadway 

 Around 63,400 LF of smoke testing 

 Review of over 60,000 LF of CCTV videos 

 325 soil borings/probes 
 
In addition, the City commenced CCTV and multi-sensor inspection in the project area. As part of the 
work, around 24,250 LF of sewers and drains will be light cleaned and televised, and 2,350 LF of 
sewers and drains will be inspected using multi-sensor inspections. Also, around 3,900 LF of 
culverts/CSO overflow collectors will be inspected using multi-sensor inspections with an additional 
2,000 LF of culverts/CSO overflow collectors inspected with CCTV. During the next reporting period, 
the City anticipates completing the field work for both the investigation and design phases, which 
will include the CCTV and multi-sensor inspections, the remaining survey, dye testing/flooding of 
defects identified during smoke testing, and building inspections. 
 
The City submitted a SRF Project Evaluation Form during the last reporting period for the construction 
phase of the project. The construction for the project is estimated to commence in Spring 2023. The 
City is still awaiting the release of the 2022 Intended Use Plan. 
 
Sewer Connection Summary 
 
Table No. 4 below is a report of all new sewer connections to the sewer system in Calendar Year 2021, 
which includes the type of connection and the estimated average daily flow for each connection.  A 
list of any I/I work conducted to offset the new flows is also listed, or if an I/I fee was assessed instead, 
if the additional flow was greater than 15,000 GPD. 



 
 

 

February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 11 of 

20                                                                       

www.fitchburgma.gov 

 

 
 

 
B. POTW TREATMENT PLANT  

 
Chemically Enhanced Primary Treatment (CEPT) Upgrade Project   
 
As noted in the City’s February 2017 Semi-Annual Remedial Measures reporting on this Consent 
Decree project, we herein and henceforth limit reporting to operational comment updates, as noted 
in the following paragraph. 
 
Plant operations have maintained a continuous CEPT mode for the plant process.  Wet-weather CEPT 
operations appear to be increasingly effective, and operations staff appear to have addressed process 
issues that relate to low pH.  The overall compliance of the treatment operation appears to be 
significantly improved.   
 
 
Secondary Systems Upgrades (SSU) Project  
 
The SSU Project commenced in February 2017. 
 

Date Issued House # Street Occupancy Type Work Description
Estimated Flow 

(GPD)

3/24/2021 808 South St. Residential New sewer connection 330

5/10/2021 579 South St.
Residential/Condo

s
New sewer connection 3850

5/10/2021 535 Wanoosnoc Rd. Residential New sewer connection 220

5/12/2021 77 Richardson Rd. Residential New sewer connection 330

7/20/2021 43 Skyview Dr. Residential New sewer connection 330

7/22/2021 1052 Franklin Rd Residential New sewer connection 330

8/20/2021 414 Ashburnham St. Residential New sewer connection 330

10/12/2021 535 Shea St. Residential New sewer connection 440

12/14/2021 366 Westminster Hill Rd. Residential New sewer connection 330

12/15/2021 473 Fairmount St. Residential New sewer connection 440

12,430

Table No. 4

New Sewer Connections – 2021 Calendar Year

  Total Estimated Added Average Daily Flow (ADF):



 
 

 

February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 12 of 

20                                                                       

www.fitchburgma.gov 

 

The City procured the renewal flood insurance policies certificates, as required by the MassDEP – 
Division of Municipal Services prior to the Project contract award to the construction contractor.  
The policies effective dates run from January 4, 2020 thru January 4, 2021.   
 
While the Project fully completed within the reporting period, the City opted to renew these policies 
through the National Flood Insurance Program, for the period of January 4, 2021 thru January 4, 
2022, and were for the following buildings within the Easterly Wastewater Treatment Facility: 

 
Chlorination Building …………...….….. Policy No. 87058631232020 
Blower Building ……………………...…. Policy No. 87058631242020 
Process Building & Primary Gallery ….. Policy No. 87058631252020 

 
With the SSU Project completion, we have seen substantial treatment process improvements as the 
new Selector Zones have become operational.  The addition of selector zones has: 

 enabled us to reduce our chemical addition of Ferric Chloride to the process trains,  

 promoted better settling in the secondary clarifiers; and  

 improved our nutrient removal of Phosphorus and Nitrogen in the plant’s final effluent.  

 
 

Long-Term Preventative Maintenance Plan   
 
The Long Term Preventative Maintenance Plan has been implemented and practices and protocols 
contained therein are being carried out.  The system is continually being populated with new 
systems and equipment as work is being performed in an effort to build a completed history of 
maintenance procedures.  
 
The plan is also reviewed with any new employees to insure they are familiar with the practice and 
procedures in the plan.  
 
Preventative maintenance work completed between August 1st, 2020 and January 31st, 2021 
included: 
 

August 2021 
 

 COVID-19, Pandemic (ongoing) Normal Staffing 

 Septage Receiving Sump Pump – replaced pump wear plate 

 Settled Effluent Strainer – repaired frozen drain valve 

 Emergency Generators – Performed 3 year major service 

 Primary Basin No. 2:  drained, cleaned and replaced floor carrying wear 
shoes 

 #4 Sampler- replaced compressor 

 1st Stage Aeration – service all blower check valves 

 Wet Well Tank Drain Pump – oil change service performed 

 Twas Pump #4 Penn Valley Pump- replaced lower gasket 

 Second Stage Aeration Influent Mix Box – replaced temp covers with 
aluminum covers 

 Department Of Labor And Safety – Plant inspection held on the 24th 



 
 

 

February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 13 of 

20                                                                       

www.fitchburgma.gov 

 

 Vehicles Serviced – TX Gator, 2017 F-350, 2015 Ford Transit 

 Hydrotherm Boiler – replaced seal on #1 & #2 circulator pumps  
 

 Completed 69 Preventative Maintenance Work Orders and 29 Demand 
Work Orders. 

 
September 2021 
 

 COVID-19, Pandemic  (ongoing) Normal Staffing 

 #3 Fournier Press – replaced air bag #2 cell 

 Headworks Pure Air Oder Control – replaced fan shaft and bearings 

 #1 Emergency Generator – replaced room vent fan motor 

 Aeration Basin 1-2 – Cleaned and removed rags 

 Gravity Belt Thickener Control Panel – replaced Failed  Fiber Optic 
Communication Module  

 Vehicle serviced –Farmall Tractor  

 Primary Basin Control Panel – replaced failed Analog Input Module 

 Installed New Light pole at By-Pass Gate area and 1stage Aerations steps 
 
 

 Completed 73 Preventative Maintenance Work Orders and 16 Demand 
Work Orders. 

 
October 2021 
 

 COVID-19, Pandemic (ongoing) 

 #3 Fournier Press – rebuilt press. 

 Chlorine Contact Chamber – replaced hypo fitting on Water Champ 
Rapid Mixer 

 Primary Basin Skimming’s – Cleared plugged line to skimming’s pit 

 East Plant Elevator – Annual State Safety Inspection Performed 

 SCADA – worked on programming issues  

 Aerzen Blower 2AB-1 & 4 – performed code W-13 motor maintenance  

 Department of Labor and Safety – Completed 11 of 14 items 

 Headworks Aerated Grit Chamber – replaced VFD drive for blower #3  

 Vehicles Serviced - 2016 Ford Escape Blower Fan, 
 

 Completed 79 Preventative Maintenance Work Orders and 24 Demand 
Work Orders. 

 
 
November 2021 
 

 COVID-19, Pandemic  (ongoing) Normal Staffing 

 #2 Fournier Press – rebuilt press 

 MCC 11 – replaced Split Air Conditioning unit 

 2nd Stage Aerzen Blowers – replaced HMI batteries 

 Sodium Bisulfite  - replaced hose pump element 

 Vehicles serviced – 2015 Ford Transit  (repaired exhaust), Farmall Tractor 



 
 

 

February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 14 of 

20                                                                       

www.fitchburgma.gov 

 

 Department of Labor And Safety – completed 12 out of 14 items 

 Addressable Fire Alarm System – replaced #35 pull station. 

 2nd Stage Aeration Basin Side B – replaced motor on Invent Mixer zone B 
 

 Completed 64 Preventative Maintenance Work Orders and 5 Demand 
Work Orders. 

 
December 2021 
 

 COVID-19 Pandemic (ongoing) Normal Staffing 

 Addressable Fire Alarm System – replaced batteries in NAC  booster next 
to panel 

 Headworks Aerated Grit Chamber – Replaced #2 blower VFD Drive 

 Fournier Press SC-4 Screw Conveyor – replaced gear reducer 

 #3 Penn Valley Pump – replaced belts and motor bearings 

 Hydrotherm Boiler – replaced force draft fan assembly  and serviced 
sensors 

 Boiler #1 & #2 -  replaced small relief valve #1 boiler, large relief valve 
#2 boiler, replaced contactors and switches in condensate pump control 
panel, replaced condensate check valves 

 #2 Gravity Belt Thickener – repaired belt guide assembly 

 #1 Fournier Press – replaced Scraper knives and Deflector Blocks. 

  
 

 Completed 67 Preventative Maintenance Work Orders and 23 Demand 
Work Orders.  

 
January 2022 
 

 COVID-19 Pandemic (ongoing) Normal Staffing 

 Fournier Press Air Compressors – Installed new air dryer 

 Settled Effluent Duplex Strainer – replaced left spray bar motor 

 Sludge Galley Transfer Galley – replaced sump pump float switch 

 Vehicles Serviced – 2015 Ford Transit (recall) F-350 replaced plow lights 

 Primary Basin No. 1 – Replaced chain on Cross Collector 

 Aerzen Blower 2AB-3 – Performed motor Service 

 #2 Fournier Press Polymer Pump – Rebuilt Pump 

 Scada System – Upgraded 4 Scada Computers with Server style computers  

 Addressable Fire Alarm System – cleaned smoke alarms headworks 
blower stair well 

 #1 Fournier Press Compressor – repaired motor bracket  

 Odor control  - Replaced chemical tubing 

 Caustic receiving station – repaired fill piping 
 

 Completed 63 Preventative Maintenance Work Orders and 19 Demand 
Work Orders. 

 
 

 



 
 

 

February 16, 2022                          City of Fitchburg, Massachusetts 01420                                        Page 15 of 

20                                                                       

www.fitchburgma.gov 

 

Looking forward to the coming six months, the City plans to:  
 
 
East Plant    
 

 East Plant, Process Wing, Garage Bays Nos. 4 & 5:  replace roll-up doors. 

 East Plant, Control Building:  replacement of SCADA computer terminals and historian 
computer. Completed January 2022  

 ‘Lab and Control Room Upgrade Project’:  in progress, working on preliminary design 
(‘20% design’); advance the design of Plant capital improvement project to “For Bid” 
documents. In process of hiring an OPM. 

 Aerated Grit Chamber Stairwell:  replace the floor coating system. Started January 2022 
 

City Sewer Ordinance Revisions  
 
In the reporting period, on December 15th, 2020, the final, updated City Ordinances (Fitchburg City 
Code, Chapter 147 – Sewers) received it third and final hearing reading in City Council session, and 
was voted by City Council to be “enrolled and ordained”.  On December 18th, 2020, the Mayor of 
Fitchburg signed off on the Council-approved Sewer Ordinance changes.  The Sewer Ordinance 
changes included updated “Technically-Based Local Limits” and also included other provisions 
required to comply with the National Pretreatment Program (40 CFR 403) “Pretreatment 
Streamlining Rule”. 
 
Notice correspondences were transmitted to both the Town of Westminster and the Town of 
Lunenburg (both correspondences were dated January 4, 2021) informing both communities (who 
each have an “Intermunicipal Agreement” (‘IMA’) with the City of Fitchburg, for providing sewage 
collection and treatment services), informing same of their IMA requirements to update their own 